



Test Report

Report No. : WTH19H01003965C-10

Date: Feb. 15, 2019

Page 1 of 2

Applicant: BAREBONES SYSTEMS, LLC.

Address: 1215 East Wilmington Avenue - Ste. 140 Salt Lake City, UT 84106

Report on the submitted sample(s) said to be:

Sample Name: Enamel Mug

Sample Description: Copper metal binding gray enamel mug

Sample Material: Enamel glaze, Stainless steel binding ring

Sample No.: WTH19H01003965C01

Sample Received Date: Feb. 11, 2019

Testing Period: Feb. 11, 2019 - Feb. 15, 2019

Test Method: Please refer to the following page(s).

Test Result: Please refer to the following page(s).

Test Requested:	Conclusion
California Proposition 65 settlements	
-NIOSH 9100 Ghost Wipe- Lead & Cadmium test	PASS

Signed for and on behalf of HCT

Daniel Li

Daniel Li



Test Report

Report No. : WTH19H01003965C-10

Date: Feb. 15, 2019

Page 2 of 2

Test Result(s):

Unit: µg

Test Items	Test Method/Equipment	MDL	Results	Prop 65 Limit*
Lead(Pb)	NIOSH 9100, ICP-OES/AAS	0.5	N.D.	1
Cadmium(Cd)		0.5	N.D.	1

Note:

µg =microgramme

MDL=method detection limit

N.D.=not detected(less than method detection limit)

*=The limit of Extractable Lead & Cadmium was quoted from the Consent Judgment SFSC Case No. 938430 settled by Superior Court of the State of California, for based on the California Proposition 65.

The photo of the sample



End

This report will go into effect with HCT stamp. This report could not be revised. This report is only responsible for the test result of submitted samples. Without written authorization, any copy of this report for propaganda is invalid.

